1580 Sawgrass Corporate Parkway, Suite 400
Sunrise, FL 33323

Phone: 954-200-7233
Fax: 954-200-7612

August 1, 2024

Ryan Manalo, P.E.

Project Manager (Public Utilities)

City of Hollywood

1621 N 14t Avenue

Hollywood, FL 3022 195837

Subject: Replacement of NF Pressure Vessels and Membrane Elements
Bid Review and Recommendation
Bid NO. IFB-211-24-])

Dear Mr. Manalo:

The bid opening for the project entitled “Replacement of NF Pressure Vessels and Mem-
brane Elements” was held on July 11, 2024 by the City of Hollywood. A total of two bids
were received for this project. The two (2) bidders’ bids were subsequently thoroughly
reviewed by the City of Hollywood Utilities Department, the City of Hollywood Procure-
[...]
4915 West Cypress Street
607

CONTACT Michelle Colon

NAME:

NG, Ext): (813) 262-2501

FAX
(AIC, No):

Tampa, FL 33 AL 5. Michelle.Colon@ioausa.com
INSURER(S) AFFORDING COVERAGE NAIC #
INSURER A : Crum & Forster Specialty Insurance Company 44520
INSURED insurer B : FCCI Insurance Company 10178
Florida Design Contractors, LLC INSURER ¢ : Aspen American Insurance Company 43460
1326 South Killian Dr. INSURER D :
Lake Park, FL 33403
INSURERE :
INSURERF :
COVERAGES CERTIFICATE NUMBER: REVISION NUMBER:

THIS IS TO CERTIFY THAT THE POLICIES OF INSURANCE LISTED BELOW HAVE BEEN ISSUED TO THE INSURED NAMED ABOVE FOR THE POLICY PERIOD
INDICATED. NOTWITHSTANDING ANY REQUIREMENT, TERM OR CONDITION OF ANY CONTRACT OR OTHER DOCUMENT WITH RESPECT TO WHICH THIS
CERTIFICATE MAY BE ISSUED OR MAY PERTAIN, THE INSURANCE AFFORDED BY THE POLICIES DESCRIBED HEREIN IS SUBJECT TO ALL THE TERMS,
EXCLUSIONS AND CONDITIONS OF SUCH POLICIES. LIMITS SHOWN MAY HAVE BEEN REDUCED BY PAID CLAIMS.

INSR TYPE OF INSURANCE s oK POLICY NUMBER S e | Y EXE LIMITS
A | X | COMMERCIAL GENERAL LIABILITY EACH OCCURRENCE $ 1,000,000
CLAIMS-MADE OCCUR EPK1469929 31/2024 | 3/1/2025 | BAMACE TORENTED w1 |5 50,000
| MED EXP (Any one person) $ 5,000
L PERSONAL & ADV INJURY | § 1,000,000
| GEN'L AGGREGATE LIMIT APPLIES PER: GENERAL AGGREGATE $ 2,000,000
PoLICY e Loc PRODUCTS - COMP/OP AGG | $ 2,000,000
OTHER: CONTRACTORS POL $ 1,000,000
B | AUTOMOBILE LIABILITY C(E Ca)a’\gg(l:’i\élglr?t)s INGLE LIMIT $ 1,000,000
X ANY AUTO CA10009050200 3/1/2024 3/1/2025 BODILY INJURY (Per person) | $
[ | OWNED - SCHEDULED
| | AUTOS ONLY AUTOS BODILY INJURY (Per accident) | $
X | HIRED X | NON-OWNED PROPERTY DAMAGE
| A | AUTOS ONLY AUTOS ONLY (Per accident) $
$
A | X | umBreLLaLiaB | X | occur EACH OCCURRENCE $ 5,000,000
EXCESS LIAB CLAIMS-MADE EFX124753 3/1/2024 31112025 | , sorecaTe $ 5,000,000
DED ‘ X ‘ RETENTION $ 0 $
PER OTH-
B | HORKERS SAMEENSATION YN X[ Efrore | O
ANY PROPRIETOR/PARTNER/EXECUTIVE WC010009050300 3/1/2024 | 31112025 | ¢\ cpcpaccipenT $ 1,000,000
OFFICER/MEMBER EXCLUDED? N/A 1.000.000
(Mandatory in NH) E.L. DISEASE - EA EMPLOYEE| $ 095,
If yes, describe under 1.000.000
DESCRIPTION OF OPERATIONS below E.L. DISEASE - POLICY LIMIT | § O,
C |Equipment Floater IMZ209923 3/1/2024 | 3/1/2025 |Leased/Rented Equip 250,000

DESCRIPTION OF OPERATIONS / LOCATIONS / VEHICLES (ACORD 101, Additional Remarks Schedule, may be attached if more space is required)
Evidence of Insurance

CERTIFICATE HOLDER

CANCELLATION

[Florida Design Contractors, LLC

SHOULD ANY OF THE ABOVE DESCRIBED POLICIES BE CANCELLED BEFORE
THE EXPIRATION DATE THEREOF, NOTICE WILL BE DELIVERED IN

ACCORDANCE WITH THE POLICY PROVISIONS.

AUTHORIZED REPRESENTATIVE

ACORD 25 (2016/03)

© 1988-2015 ACORD CORPORATION. All rights reserved.
The ACORD name and logo are registered marks of ACORD






Form 13

Bid Guaranty Form

{Construction)
STATE OF FLORIDA
KNOW ALL MEN BY THESE PRESENTS: The Hanover Insurance Company
That we Florida Design Contractors, LLC ,as Pfincipail and . as

Surety, are held and firmly bound unto the City of Hollywood in the sumof

Five Percent of Amount Bid Dollars ($ ($6% AMT BiD)

of the United States, amounting to 5% of the {otal SOLICITATION Price, for the payment of said
sum, we bind ourselves, our heirs, exscutors, administrators, and successors, jointly and

severally, firmly by these presents.

THE CONDITION OF THIS OBLIGATION IS SUCH, that whereas the principal has submitied
the accompanying SOLICITATION, dated July 11, 20%%or

SOLICITATION- iFB-211-24-3J — Membrane Softening Piant
Memhrane Replacement at the Water Treatment Plant

NOW, THEREFORE, if the principal sha#l not withdraw said SOLICITATION within S0 days after
date of the same and shail within ten days after the prescribed forms are presented to him for
sighature, enter into a written contract with the CITY, in accordance with the SOLICITATION
as accepted, and give bond with good and sufficient surety or surelies, and provide the
necessary insurance Certificates as may be regquired for the faithful performance and proper
fulfiliment of such Contract, then this obligation shali be null and void.



Approved SOLICITATION Bond

In the event of the withdrawal of said SOLICITATION within the specified period, or the failure {0
enter into such contract and give such bond and insurance within the specified time, the principal
and the surety shall pay to the City of Hollywood the difference between the amount specified in
said SOLICITATION and such farger amount for which the City of Hollywood may in good faith
contract with another party to perform the work andfor supply the materials covered by said
SOLICITATION.

IN WITNESS WHEREOF, the above bound parties have executed this statement under their
several seafs this _11th

day of July , 2024 | the name and corporate seal of each corporate party

being hereto affixed and these presents duly signed by its undersigned representative,
pursuant to authority of its governing body.

WHEN THE PRINCIPAL 13 AN INDIVIDUAL:

Signed, sealed and delivered in the presence of;

N/A CN/A

Witness Signature of Individual
NIA

Address

Printed Name of individuai

N/A
Withess

Address













Attachment B
Florida Design Contractors, Inc. Additional Documents Provided

https://brwncald-my.sharepoint.com/personal/dherrera_brwncald com/Documents/Desktop/Temp/001 Manalo%20-
%20Bid%20Review%20and%20Recommendation%20Letter.docx




Diego Herrera

From: Jean Joinville <JJOINVILLE@hollywoodfl.org>

Sent: Monday, July 22, 2024 2:13 PM

To: Ryan Manalo; Diego Herrera

Cc: Feng Jiang

Subject: FW: [EXTIRE: IFB No. 211-24-J) - Replacement of Nanofiltration Membrane Elements
Attachments: Similar Projects - Hollywood bid.pdf

FYI

From: Bids <bids@Floridadesigncontractors.com>

Sent: Monday, July 22, 2024 11:40 AM

To: Jean Joinville <JJOINVILLE@hollywoodfl.org>

Cc: Ken Boone <kboone@Floridadesigncontractors.com>

Subject: [EXT]RE: IFB No. 211-24-]J - Replacement of Nanofiltration Membrane Elements

Good morning Jean,

Please see the document included in the bid titled “Similar Projects” (also attached for your reference). All work
listed was performed as the Prime Contractor. Please let me know if you have any questions. Thank you!

Amanda Denton
Bid Manager

1326 South Killian Drive, Lake Park, FL 33403
0:561-275-2278 | W: Florida Design Contractors

From: Jean Joinville <JJOINVILLE@hollywoodfl.org>

Sent: Monday, July 22,2024 11:21 AM

To: Bids <bids@Floridadesigncontractors.com>

Subject: IFB No. 211-24-)J - Replacement of Nanofiltration Membrane Elements

Good morning,

The City requests the bidders to submit documentation that they meet the qualifications requirements of paragraph 4.3
of the invitation to bid, either as the prime or through a subcontractor.

Regards,

Jean Joinville, MPA, CPPB, NIGP-CPP

City of Hollywood

Senior Purchasing Agent

Office of Procurement and Contract Compliance
2600 Hollywood Blvd, Suite 303

Hollywood, FL 33020



Office: 954-921-3290
E-mail: jjoinville@hollywoodfl.org

Jean Joinville

Senior Purchasing Agent
City of Hollywood

Public Utilities

P.O. Box 229045

, 33022-9045

Office:

E-mail: JUJOINVILLE@hollywoodfl.org

Notice: Florida has a broad public records law. All correspondence sent to the City of Hollywood via e-mail may be subject to disclosure
as a matter of public record.

CAUTION: This email originated from outside of the organization. Do not click links or open attachments unless you recognize the
sender and know the content is safe.




SIMILAR PROJECTS

. Ending
Project Name Owner Contact Scope Contract $ Completed
Expansion of the South Regional Water Treatment Plant (SRWTP) 6.0 MGD including, but not limited to, new Floridan
supply well, well pump, and conveyance piping; (2) new RO pretreatment cartridge filter units; new 125 HP RO feed pump
MR AR S A
SRWTP 6 MGD Expansion 120 Malabar Road SE 321-952-3410 x3409 . e L L " o " | $10,543,883.15 Dec-23
Paim Bay, FL 32907 imroberts@palmbayfiorida.org expansion of electlnctal power andll\l/IC facilities; mstrumelnltanlon gnd controls for additional equipment and system, .
replacement of existing PLCs; facility and process rehabilitation improvements; replacement of the membrane elements in
the (2) existing RO skids; addition of a carbon dioxide feed panel, piping, instrumentation for a pre-degasifier carbon dioxide
feed to adjust pH in the blended RO permeate ahead of the degasifiers.
) Florida Keys Aqueduct Authority Keith McMahon Replacement of thickener drive unit, submerged thickener components, all associated hardware, cleaning and installation of
J. Robert Dean WTP Thickener ) o ) ) ; A ) ) ) N
. . 1100 Kennedy Drive 305-783-8513 owner supplied thickener spray ring, repair and coating of interior and exterior tank, along with repair and epoxy coating the | $1,476,324.57 Jan-23
and Lime Floor Room Repairs N
Key West, FL 33040 kmcmahon@fkaa.com interior lime room concrete floor.
This project consists of the addition of a new chemical building with supporting bulk storage FRP chemical tanks for
Sodium Hypochloride, Caustic, Sodium Biacarbonate and Calcium Chlorite. The upgrades were to remove total sulfide
with new degasifiers and to improve pre and post RO chemical systems. New gasifiers, odor scrubbers, clearwell, and
Big Cypress WTP Chemical Seminole Tribe of Florida Kirk Toney transfer pumps will be installed. In addition, new chemical systems will be provided to condition the water upstream and
Improvements 6300 Sterling Road 954-966-6300 downstream of the RO and degasifier systems. The pretreatment chemical systems being modified within this project are | $10,087,968.00 Jul-20
Hollywood, FL 33201 kirktoney@semtribe.com sulfuric acid and scale inhibitor. The post-treatment chemical systems are corrosion inhibitor, hydrofluorosilicic acid, sodium
hypoclorite, calcium chloride, sodium hydroxide, and sodium bicarbonate. The project also includes improvements to the
HVAC and building components at the Big Cypress Seminole Indian Reservation. Standby Generator and ATS
replacement project was combined with this project as well.
Village of Tequesta William Reese, P.E. This project consists of the replacement of the existing sulfuric acid and sodium hydroxide bulk and day tanks, replacement
Village of Tequesta Water 345 Tequesta Drive Project Engineer of existing motor operated valves on six (6) pressure sand filters, upgrades to the pressure filter controls, replacement of $1.801500.00 Oct19
Treatment Plant Upgrades Tequesta, FL 33469 Kimley Horn and Associates, Inc. |older MCC sections, demolition of an emergency generator and upgrades to the MCC room at the Village of Tequesta R
561-768-0700 561-845-0665 Water Treatment Plant.
This project consists of the rehabilitation of the membrane pretreatment pressure filters located at the Utility Services
. Complex. The rehabilitation of the pretreatment pressure filter system includes the replacement of 48 control valve
City of Boca Raton ’ . ; : A . :
Membrane Pressure Filters 1401 Glades Road Justin Barrington, P.E. actuators, eight check valves in the backwash air inlet piping, all access hatch gaskets, pressure and flow transmitters,
561-338-7382 raw water and feed water control panels (field instruments, instrument piping, and sensor mounting hardware), and $2,786,301.12 Aug-19

Rehabilitation

Boca Raton, FL 33431
561-338-7300

jbarrington@ci.boca-raton.fl.us

conduits and fittings. Evaluation and testing of the condition of wiring to actuators and controls, and replacement as
needed. Additionally, the project includes the removal of all mounting stanchions and the removal and replacement of
existing filter media in six filter cells, inspection of the air grid and underdrain system and refurbishing and painting.




Attachment C
RF Environmental Services, Inc. Bid Documents

https://brwncald-my.sharepoint.com/personal/dherrera_brwncald com/Documents/Desktop/Temp/001 Manalo%20-
%20Bid%20Review%20and%20Recommendation%20Letter.docx




City of Hollywood
Public Utilities

Vincent Morello, Director
2600 Hollywood Boulevard, Hollywood, FL 33020

[RF ENVIRONMENTAL SERVICES, INC.] RESPONSE DOCUMENT REPORT
IFB No. IFB-211-24-])

Replacement of Nanofiltration Process Pressure Vessels and Membrane Elements
RESPONSE DEADLINE: July 11, 2024 at 3:00 pm
Report Generated: Thursday, July 11, 2024

RF Environmental Services, Inc. Response

CONTACT INFORMATION

Company:
RF Environmental Services, Inc.

Email:
thad@rfeswater.com

Contact:
Thaddeus Buckley

Address:
4840 NE 11th Ave
Oakland Park, FL 33334

Phone:
(954) 605-6711

Website:
rfeswater.com

Submission Date:
Jul 11, 2024 2:46 PM


http://rfeswater.com/

[RF ENVIRONMENTAL SERVICES, INC.] RESPONSE DOCUMENT REPORT
IFB No. IFB-211-24-J)
Replacement of Nanofiltration Process Pressure Vessels and Membrane Elements

ADDENDA CONFIRMATION

Addendum #1
Confirmed Jul 11, 2024 2:29 PM by Thaddeus Buckley

Addendum #2
Confirmed Jul 11, 2024 2:29 PM by Thaddeus Buckley

QUESTIONNAIRE

1. VENDOR REFERENCE FORM*
Please download the below documents, complete, and upload.

e Vendor Reference Form.pdf

Vendor_Ref Form_- Frank.pdf
Vendor_Ref Form_-_jeff.pdf
Vendor_Ref Form_- Oscar.pdf

2. HOLD HARMLESS AND INDEMNITY CLAUSE*

|, an authorized representative, the contractor, shall indemnify, defend and hold harmless the City of Hollywood, its elected and
appointed officials, employees and agents for any and all suits, actions, legal or administrative proceedings, claims, damage, liabilities,
interest, attorney’ s fees, costs of any kind whether arising prior to the start of activities or following the completion or acceptance
and in any manner directly or indirectly caused, occasioned or contributed to in whole or in part by reason of any act, error or
omission, fault or negligence whether active or passive by the contractor, or anyone acting under its direction, control, or on its behalf
in connection with or incident to its performance of the contract.

Confirmed

[RF ENVIRONMENTAL SERVICES, INC.] RESPONSE DOCUMENT REPORT
Invitation For Bid - Replacement of Nanofiltration Process Pressure Vessels and Membrane Elements
Page 2


https://government-project.s3.us-west-2.amazonaws.com/30574/61958b33-c7f0-425b-a5f1-bc6b0d21da96_Vendor_Reference_Form.pdf?X-Amz-Algorithm=AWS4-HMAC-SHA256&X-Amz-Content-Sha256=UNSIGNED-PAYLOAD&X-Amz-Credential=ASIA47RIURE4GZCEPBND%2F20240711%2Fus-west-2%2Fs3%2Faws4_request&X-Amz-Date=20240711T190208Z&X-Amz-Expires=72000&X-Amz-Security-Token=IQoJb3JpZ2luX2VjEJv%2F%2F%2F%2F%2F%2F%2F%2F%2F%2FwEaCXVzLXdlc3QtMiJGMEQCIHJlTSOW5oYlwoGHBq0MpYDgxHj9k9RnwFVjIK2aafiJAiBsdCcHBN%2Fga8kpdi05wGg9qxzSiVfBY04BHa6dzcVeLSqDBQhkEAIaDDg5MjM2NDY4NzY3MiIM1hCD9eF3Z1AQj%2BOBKuAEBdN9Oy9dld3sZ%2BMMMC9vRY90eaSV8SHAuDXaxyREsXbuDeZ0QBeEWNxNg3jRktB59rzHufspQzscrz0ZjYv%2F0S1gIu6X7I6YI5scJrCXll%2BneQoKJ%2FIlDZufpBcj0LbSF3u%2BHeAVRptwCKik11S6NeVC5T0DGCKSYh%2BlMWXSUh0C%2BwCUKSqEsDnnWyJ7NG3ad43dxhx72m7%2FW0dN65BeXM1JAxHgyLYzuFQH3vyxTXEbehSPILnvgjXmIEpqjluhCpaTZj05xU2Z4OyoIiYzRoZsQ%2FStsM2HDovRqB1fUS%2BLXiY05FiO98v9uw7bDabjVviJvVse2LJf6%2FRXCfGNDHuegVEaqZBCbdSIKKAFfAklKExibPBZgC%2Fwhuvfu6MtcFvPRhkEJMAscftPKeG59JNBhVkgWiCxjvokiry3s0LnwOvUkXqzHd7o6m1M9SV1fqzlO1aQFsNsMvzBY7%2FETuATDiuvG3evrrgsGYD3aehFlkIyB6gkd4lQ%2Bja%2FKKyVfQvD2hfc6gX3j4kilrGFGDqFE8RV3Bi3ENBtCrQ7pIeP7cxn3s7YglfFoUz2kzisEnboj%2FA9x2wCCfWz1sYufJLnALTCVaCqsU%2BWUi8J6uCis%2FDW4wbsXDDRRVkIACne4lAZg8YYE%2BPwkvHhxjD2NMxvjx%2FxBEn2jMqXYFD38840io7nyMVSvYh0HZDYc9JLQgvcVrXgvcHKwzeHD2oOoDqwp9UhjV5wis4mWxw7A8UT5y1EtkDSn29wsL%2FxdLPCmYWUw6o3S5YpnZ70i4RiCMzfFK0Sw7oma7U1FZITh%2FQwydDAtAY6nAHfgsxpTVRFZ71qADls5l0vZxXIQnAOAAvQLWBdEonnTcne9UpmF6Mx8dQU8xNL6q%2Bog7v%2BW1aKYpt92dHPyEGqJGW%2BW8VTqD2HtbeLDE3B8BKCH5iZ68NViMIkd4PrNOnbS5ONcd4egjCYWG8cextrUlwfmBcrYB5HfNrKM%2FDWAvo3Rzjs8a0CKjGPG7gX%2FwCD0Z2zyzE51z9xU0Y%3D&X-Amz-Signature=9081415b6ed12ede33e5f63f447c2b7843c48a87e41824efa64d1a014c9cd561&X-Amz-SignedHeaders=host&response-content-disposition=attachment%3B%20filename%3D%22Vendor_Reference_Form.pdf%22&x-id=GetObject